
mw~ ~a~ ~.~ 
~frij Degritting Mixing Flocculation m;p.l~ 

Screen Chamber Chamber Tank Sedimentation Tank 

~;: -+0 -+0 -+0 -+ -+ 
Sewage 

11:;~~UmJ~~~Mii 
Chemical Dosing Facility 1 

+--~ 0 
liililC,it5'5;/B 
g~*~ 

Sludge Dewatering 
Centrifuge 

5'5;/Bft5'~mr 
Sludge Storage Tank 

~$J~7t;~~ 
UV Disinfection 

System 

1 
,1iffi~;tij~ 
MaWan 
Channel 

___ •• 5'5;/Brof~fiitf1i~ 
To Landfill Site 

BJll.Itrot1~1ii*m ••• 
Key Parameters of Treated Effluent 

I~ •• (Key Parameters) 

~~)j1t; (Design Flow) 

~~5¥~1I (Total Suspended Solids) 

f1~!Uft$ (Discharge Standards) 

• a 17,OOO~~* (m3/day) 

1 oO~5V;ft- (mg/L) 

1i~~1t;t.%~ii (5-day Biochemical Oxygen Demand) 180~~/* (mg/L) 

j;:1l~~M (E. Coli) 

Drainage Services Department 

:S60,OOO@/1 OO~* (Count!100mL) 

*.fflM#V'R Drainage Hotline: 2300 1110 

-fJ£i:!l'~ilJ Genera l Enqu iries: 2877 0660 

~-Tjj3*i§ E-mai l: enquiry@dsd.gov.hk 

*.fflw~][ DSD's Website: www.dsd.gov.hk 

=~'lfiLij':t\jj En~ 
Printed in June 2009 

Drainage Services Department 

Sham Tseng Sewage Treatment Works 

)~#)'5*~I~~1S±th~~1.1 i}t& ' ~-PJT1t;~ijjJlJJ-#,&~I~~ , "i:iJ~~i1I~)!qL#V'REElli*T~~~ 
U.5~~,~=.ft~A.m~*~~~.om~.a~~~~~5600~~*o 

~#~*~~~~~~w.m~~.~.m'~~= •• ~~~NA~ 
• 0 ~~~-P2f!~glHJH'&)Jl:jE'1)lli ' 1t;~~~~:}~~~~ , ~9~JIC)~~liUft~Q)'5 
)fu~I~~~~ 0 )'5*~~~~~~I~~~. a 17 ooo~~* 0 

Sham Tseng Sewage Treatment Works (Sham Tseng STW) is a chemically 

enhanced primary treatment works, occupying 1.1 hectares of land. 

It provides sewage treatment services to a population of 39,000 in the 

areas from Approach Bay to Tsing Lung Tau along Castle Peak Road . Its 

current inflow is 5,600 m3 per day. 

Sham Tseng STW was constructed under a Design & Build Contract. 

The STW commenced its operation in late 2004. It includes four 

primary sedimentation tanks, chemical dosing facilities, ultra-violet 

disinfection system and sludge treatment facilities. The design 

treatment capacity of the STW is 17,000 m3 per day. 

• L 

mt~t!tw,*&i¥J)~*5fDffi*$Eflt~F JJ!;I:~&.ffl . t)j~~~jti¥JPJt~#j~U.~ 0 

To provide world-class wastewater and stormwater drainage services enabling the sustainable 
development of Hong Kong . 



5'5 *- S3 9~ ~ 5'5 *-* IJHWi ~ ~~ IE I1IU~ ~ 3i *- Q 0 5'5 *-~ ~ *-!3. (25 

~*) , M (6~*) ~~IH~~l%mt~*t)\l,~UM~m)~~ 0 ziti ' 5'5*-~ 
)m)j)11ij)5ili!-~,U~~1ij)~ 0 

Screening & Degritting 
Fine Screens 

Sewage is pumped to the plant inlet from outlying sewage pumping 

stations. Sewage passes through coarse screen (25 mm) and fine screen 

(6 mm) by which gross solids are removed. After screening, sewage is 

directed to grit classifiers for grit removal. 

" 

~===== ... =~I' ~lI:Jm ". m:·' " '. t ~ I : .• 

... ". • = . : I = 

~ . 

Floes are settled 

•• • •• • • •• 

Chemical Dosing Facilities 

The chemical dosing facilities include storage, batching and pumping of alum and polymer solution to the sedimentation tanks. 

containers fm disRosal 

~m~9:~B'9IJH~11:;Jl!im~*~B151~9:*mnhNI~~mpg , ]fz1JD~9:£¥D;H9:* ' ~~~D~Uz.~fti~UUf~t~B3Ji1l!f~mP.lG~HI 0 

~.m~~B'9.11:;.~'I~~~~~~~~~~~*-IE.*.m~~~~~om~.-@.5.S3I~~~~.m 

B'9~~1~~ 0 

Environmental Protection 

This modern treatment plant has been carefully designed to enclose most of the equipment and install deodourizing 

facilities in order to avoid bringing odour and noise nuisance to nearby residents . 

To provide more greening to the environment, the contract particularly specified the provision of a roof garden at the 

treatment building. This is the first roof garden provided under a DSD works contract. 

3ff1'1t1Hl 
Roof Garden 


